
 
 
FOR THE DRAFT NPDES PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 
  
APPLICANT  
  
City of Belen 
100 South Main Street 
Belen, New Mexico 87002 
  
ISSUING OFFICE  
    
U.S. Environmental Protection Agency  
Region 6  
1201 Elm Street, Suite 500 
Dallas, TX 75270 
 
PREPARED BY  
 
Jim Afghani  
Environmental Engineer  
NPDES Permitting and Wetlands Section (6WD-PE) 
Water Division (6WD) 
Phone: (214) 665-6615 
Email: afghani.jim@epa.gov 
 
DATE PREPARED  
  
07/07/2025  
  
PERMIT ACTION  
  
Draft reissuance of the current NPDES permit issued June 25, 2020, with an effective date of July 1, 2020, 
and an expiration date of June 30, 2025. Unless otherwise stated, citations to 40 CFR refer to promulgated 
regulations listed in Title 40, Code of Federal Regulations, revised as of July 7, 2025.  
  
RECEIVING WATER – BASIN  
  
Receiving waters named Bosque Drain, thence to the Rio Grande, in Segment No. 20.6.4.105 NMAC of the 
Rio Grande Basin.  
 
 
 
 
 
  
 
 
 
 
 
 

mailto:afghani.jim@epa.gov


PERMIT NO.  NM0020150                                                                                                Page 2 of 16 
                       

 
 DOCUMENT ABBREVIATIONS 
 
In the document that follows, various abbreviations are used. They are as follows: 
 
4Q3     Lowest four-day average flow rate expected to occur once every three-years 
BAT    Best available technology economically achievable 
BCT    Best conventional pollutant control technology 
BPT    Best practicable control technology currently available 
BMP     Best management plan 
BOD5    Biochemical oxygen demand (five-day unless noted otherwise) 
BPJ     Best professional judgment 
CD     Critical dilution 
CFR    Code of Federal Regulations 
cfs     Cubic feet per second 
COD    Chemical oxygen demand 
COE    United States Corp of Engineers 
CWA    Clean Water Act 
DMR    Discharge monitoring report 
E. coli    Escherichia coli 
ELG    Effluent limitation guidelines 
EPA    United States Environmental Protection Agency 
ESA    Endangered Species Act 
FCB    Fecal coliform bacteria 
FDA    Food and Drug Administration 
F&WS     United States Fish and Wildlife Service 
gpm    Gallons per minute 
mg/L    Milligrams per liter (one part per million) 
ug/L    Micrograms per liter (one part per billion) 
MGD    Million gallons per day 
NMAC    New Mexico Administrative Code 
NMED    New Mexico Environment Department 
NMIP    New Mexico NPDES Permit Implementation Procedures 
NMWQS   New Mexico State Standards for Interstate and Intrastate Surface Waters 
NPDES    National Pollutant Discharge Elimination System 
MQL    Minimum quantification level 
O&G    Oil and grease 
PFAS    Per- and polyfluoroalkyl substances 
POTW    Publicly owned treatment works 
RP     Reasonable potential 
SIC     Standard industrial classification 
SOPS    Standard Operating Procedures 
s.u.     Standard units (for parameter pH) 
SWQB    Surface Water Quality Bureau 
TDS    Total dissolved solids 
TMDL    Total maximum daily load 
TRC    Total residual chlorine 
TSS     Total suspended solids 
UAA    Use attainability analysis 
UV     Ultraviolet light 
USFWS    United States Fish & Wildlife Service 
USGS    United States Geological Service 
WLA    Waste-load allocation 
WET    Whole effluent toxicity 
WQCC    New Mexico Water Quality Control Commission 
WQMP    Water Quality Management Plan 
WQS    Water Quality Standards 
WWTP    Wastewater Treatment Plant 
 
In this document, references to State WQS and/or rules shall collectively mean the state of New Mexico. 
 
 
 



PERMIT NO.  NM0020150                                                                                                Page 3 of 16 
                       

I. CHANGES FROM THE PREVIOUS PERMIT  
 
Changes from the permit previously issued on June 25, 2020, with an effective date of July 1, 2020, and an 
expiration date of June 30, 2025:  
 
* Maintained requirements to submit a plan to monitor for nitrate and dichlorobromomethane 
(bromodichloromethane) based on a review of current DMR data and as determined during previous RP 
analysis to cause or contribute to violations of State WQS.  
 
II. WWTP LOCATION and ACTIVITY  
  
The Belen Wastewater Treatment Plant (WWTP) is at 1300 Conservancy Road in Belen, NM. The city of 
Belen WWTP is classified as a major municipal discharger under the federal Clean Water Act’s Section 402 
NPDES permit program. Based on design flow, it is authorized to discharge up to 1.2 million gallons per day 
(MGD), with an actual average discharge maintained around 0.4 MGD. The population served is 
approximately 7,400 residents, according to the 2020 United States Census. The effluent from the plant is 
discharged into the Bosque Drain, thence into the Rio Grande in water quality Segment No. 20.6.4.105 
NMAC of the Middle Rio Grande Basin. The discharge is on that water at Latitude 34º 38’ 32” North and 
Longitude 106º 46’ 36” West in Valencia County, NM.  
 
The Belen WWTP is an activated sludge facility. The main plant lift station consists of a wet well and four 
submersible pumps; each rated for 880 gallons per minute. Entrance works include a bar screen and 
Parshall Flume. All flow from the entrance works goes to the grit tank, where high specific gravity solids are 
dropped out of the raw wastewater influent in the grit chamber. Slurry from the grit chamber is taken to the 
grit classifier and de-watered. The grit solids are disposed of in a landfill. The wastewater flow from the grit 
chamber is split between the two aeration basins. However, either can handle the entire flow for maintenance 
if necessary. Flow from the aeration basins is divided between two secondary clarifiers. From the clarifier(s), 
all wastewater flow is treated with chlorine gas through the chlorine contact chamber, chlorine contact time 
is around 30-45 minutes and then is dechlorinated using sulfur dioxide. Water is then discharged via a 
rectangular weir into the Bosque Drain. 
 
Sludge is drawn from the bottom of the secondary clarifiers and pumped to the sludge thickener unit. The 
sludge is decanted (thickened) in this unit prior to being pumped to the aerobic digesters. The supernatant 
from the sludge thickener is piped back to the influent wet well and re-introduced to the aeration basins. After 
digestion, sludge is taken to the sludge drying beds. Drainage from the beds is routed back to the wet well at 
the Main Plant Lift Station. After drying to approximately 50 percent total solids, the sludge is moved to a 
sludge composting pad for composting. The sludge is composted after drying without the use of amendment 
materials. After composting, the sludge is used as a soil conditioner on public and private property. 
 
III. RECEIVING STREAM STANDARDS 
 
The general and specific stream standards are provided in "NMWQS" (20.6.4 NMAC, approved by EPA 
effective, for Clean Water Act Purposes, April 10, 2025). The receiving Waterbody, Segment No. 20.6.4.105 
NMAC, has designated uses of irrigation, marginal warm water aquatic life, livestock watering, public water 
supply, wildlife habitat, and primary contact. Based on previous NMED staff observations of the outfall 
location and an evaluation of readily available imagery, flow from the outfall would be toward the Bosque 
Drain, thence to the Segment 20.6.4.105 NMAC of the Rio Grande Basin.   
 
 
 



PERMIT NO.  NM0020150                                                                                                Page 4 of 16 
                       

IV. WWTP EFFLUENT CHARACTERISTICS  
  
A quantitative description of the discharge(s) described in the EPA Permit Application Form 2A are presented below:  

Parameter Average Maximum 

Flow, million gallons/day (MGD)  0.424 1.20 
Temperature, winter (°C) 17.4 19.0 
Temperature, summer (°C) 23.0 22.5 
pH, minimum, (s.u.) / pH, maximum, (s.u.) 7.22  7.51 
Nitrate/nitrite (as N) mg/L 19.0 20.0 
Biochemical Oxygen Demand, 5-day (BOD5) mg/L 2.26 2.29 
E. Coli (cfu /100 mL)  5.67 7.0 
Total Suspended Solids (TSS) mg/L 2.4 2.8 

Ammonia (NH3) mg/L ND ND 

Chlorine, Total Residual (TRC) mg/L ND ND 

Dissolved Oxygen mg/L 6.82 6.31 

Total Kjeldahl Nitrogen (TKN) mg/L 10.05 10.3 

Oil and grease mg/L ND ND 
Phosphorus, Total mg/L 4.33 4.50 
Total Dissolved Solids (TDS) mg/L 753 760 

Hardness (as CaCO3) mg/L NA 180 
 
Effluent characteristics continued:  
Pollutant Maximum  

(ug/L) 
Average 
(ug/L) 

MDL/MQL 
(ug/L) 

Pollutant Maximum 
(ug/L) 

Average 
(ug/L) 

 MDL/MQL 
(ug/L) 

Antimony, total 
recoverable* 1.0 0.00 1.0/60 Copper, total recoverable 1.3 0.90 1.0/0.5 

Zinc, total recoverable 21 21.0 10/20 Chlorodibromomethane* 6.1 3.467 1.0/10 

Chloroform* 16 5.333 1.0/50 Dichlorobromomethane 10 9.8 1.010 

Acenaphthene* 0.04 0.013 0.5/10 Acenaphthylene 0.037 0.012 0.5/NA 

Anthracene* 0.044 0.0272 0.5/10 Benzo(a)anthracene* 0.038 0.013 0.5/5 

Benzo(a)pyrene* 0.0381 0.0127 0.5/5 Benzo(k)fluoranthene* 0.0396 0.0132 0.5/5 

4-bromophenyl phenyl 
ether 0.0379 0.0126 0.5/NA Butyl benzyl phthalate* 0.0367 0.0122 0.5/10 

2-chloronaphthalene* 0.0372 0.0124 0.5/10 4-chlorophenyl phenyl 
ether 0.0439 0.0422 0.5/NA 

Chrysene* 0.0419 0.0406 0.5/5 di-n-butyl phthalate* 0.0471 0.0428 0.5/10 

di-n-octyl phthalate 0.0422 0.0422 0.5/NA Dibenzo(a,h)anthracene* 0.052 0.0476 0.5/20 

1,2-dichlorobenzene* 0.039 0.0349 1.0/10 1,3-dichlorobenzene* 0.033 0.0328 1.0/10 

1,4-dichlorobenzene* 0.034 0.0322 1.0/10 3,3-dichlorobenzidine*  0.040 0.0372 0.5/5 

Diethyl phthalate* 0.042 0.0414 0.5/10 Dimethyl phthalate* 0.041 0.0401 0.5/10 

N-nitrosodi-n-
propylamine* 0.0349 0.0116 0.5/20 N-nitrosodiphenylamine* 0.0393 0.0131 0.5/20 

Phenanthrene 0.0389 0.0130 0.5/NA Pyrene* 0.0397 0.0132 0.5/10 

2,4,6-trichlorophenol* 0.040 0.013 0.5/10 * Concentrations below MQLs 

  
 



PERMIT NO.  NM0020150                                                                                                Page 5 of 16 
                       

On January 17, 2024, a Compliance Evaluation Inspection (CEI) was conducted at the Belen WWTP by the 
Enforcement & Compliance Assurance Division of the Environmental Protection Agency, Region 6. The 
CEI report can be found on the EPA website (https://www.epa.gov/nm/enforcement-and-compliance-
assurance-documents-new-mexico). This inspection was conducted to determine compliance with the 
NPDES permitting program according to the requirements of the federal CWA. In addition, as part of the 
drafting permit, the discharge monitoring reports (DMRs) were also reviewed from January 2020 to 
January 2025 to determine if any excursions of the NPDES permit limits have occurred since the current 
permit was issued. It appears from the reported sampling results for nitrate that the facility had misreported 
nitrate testing data and are questionable. In addition, several Dichlorobromomethane and E. coli sampling 
results have exceeded the permit limits. 
 
V. REGULATORY AUTHORITY/PERMIT ACTION  
  
In November 1972, Congress passed the Federal Water Pollution Control Act, establishing the NPDES permit 
program to control water pollution. These amendments established technology-based or end-of-pipe control 
mechanisms and an interim goal to achieve "water quality which provides for the protection and propagation 
of fish, shellfish, and wildlife and provides for recreation in and on the water"; more commonly known as 
the "swimmable, fishable" goal. Further amendments in 1977 of the CWA gave the EPA the authority to 
implement pollution control programs such as setting wastewater standards for industry and establishing the 
basic structure for regulating pollutants discharges into the waters of the United States. In addition, it made 
it unlawful for any person to discharge any pollutant from a point source into navigable waters unless a 
permit was obtained under its provisions. Regulations governing the EPA administered the NPDES permit 
program are generally found at 40 CFR §122 (program requirements & permit conditions), §124 (procedures 